Resolution No. 2024-3252

A Resolution of the City of Sanford, Florida, amending
the City's annual operating budget for the fiscal year
beginning October 1, 2023 and ending September 30,
2024; providing for implementing administrative actions;
providing for a savings provision; providing for
conflicts; providing for severability and providing for an
effective date.

Whereas, the Commission of the City of Sanford, Florida has adopted an annual
operating budget for the fiscal year beginning October 1, 2023 and terminating on
September 30, 2024 specifying certain projected revenues and expenditures for the
operations of Sanford municipal government; and

Whereas, the City's budget presumes that each department generally will, to the
[...]
REASON FOR AMENDMENT: FDEP CHECK REQUEST CONSENT ORDER OGC FILE NO. 22-0456 & 24-1280

DIRECTOR APPROVAL: LS@W i"’””“?” : pate:  06/06/2024
FINANCE APPROVAL: - i 2 pate:  06/06/2024
CITY MANAGER APPROVAL: anigm‘wu pate:  06/06/2024
CITY COMMISSION AGENDA DATE: 6.10.2024 APPROVED Y

FOR FINANCE-USE

Entry Date: Batch Number: Document #:

6/6/2024



MMMIER
v WPPRCTED
CITY OF

7 SANFORD WS _ roux

FLORIDA Item No. %_H

CITY COMMISSION MEMORANDUM 24-160 [ADD-ON ITEM}
JUNE 10, 2024 AGENDA

To: Honorable Mayor and Members of the City Commission

PREPARED BY:  Richard Casella, Utility Plants Manager

SUBMITTED BY: Norton N. Bonaparte, Jr., ICMA-CM, City Manager

SUBJECT: Budget Amendment; Payment of FDEP Stipulated Penalties OGC File No. 24-
1290/Amended OGC File No. 22-0456; Resolution No. 2024-3252; $127,763.35

STRATEGIC PRIORITIES:

[1 Unify Downtown & the Waterfront

[C] Promote the City’s Distinct Culture

[] Update Regulatory Framework

[l Redevelop and Revitalize Disadvantaged Communities

SYNOPSIS:

Approval by the City Commission of Resolution No. 2024,2024-3252 to amend the budget in the amount
of $127,763.35 to increase the Utilities, Other Charges/Obligations account and issue payment to the
Florida Department of Environmental Protection (FDEP) for the stipulated penalties in regard to Consent
Order OGC File No. 24-1290 and Amended OGC File No. 22-0456 is being requested together with
associated implementing actions.

FISCAL/STAFFING STATEMENT:

The stipulated penalties total $127,763.35. Funds available in the 2024 Capital Replacement Fund in the
Fiscal Year 2023/2024 budget.

BACKGROUND:

The City has been cited for various violations under Consent Order OGC File No. 24-1290 and additional
violations under Consent Order OGC File No. 22-0456 by the FDEP for stipulated penalties. FDEP
assessed the penalties due to a significant amount of non-compliance violations pursuant to Section
403.161(1)(a) and (b), Florida Statutes, and Rules 61-604.13(1) and 62-620.30(5), Florida Administrative
Code, based on the prevention not to “cause pollution so as to harm or injure human health or welfare,
animal, plant or aquatic life or property” and also “to violate or fail to comply with any rule, regulation,
order, permit, or certification adopted or issued by the department pursuant to its lawful authority”. The
violations represent a significant non-compliance with Rule 62-302.530(6)(b), Florida Administrative
Code, based on data provided to the FDEP exceeding the surface water quality standards for Class III
fresh water (a 410 MPN/100 mL limit).



The FDEP recommended the City pay a total of $828,433 in civil penalties. The City has the option to
off-set the penalty amount by implementing a pollution prevention (P2) project or an in-kind project. A
P2 project is where the City can elect to implement a process improvement that reduces the amount of
pollution that enters the environment; by conserving resource use, or by minimizing waste generation.
With the election of implementation of P2 projects the City will be required to pay the reduced amount of
$127,763.35. Additionally, FDEP has requested the City submit an evaluation conducted by a professional
engineer of the entire collection transmission system, develop and implement a Collection System Action
Plan, and develop and submit an Operation and Maintenance Performance Report, among other things, as
referenced in the consent orders.

LEGAL REVIEW:
The Assistant City Attorney has reviewed this matter and expressed no legal objection.
RECOMMENDATION:
City staff recommends that the City Commission approve Resolution No. 2024-3252, to amend the budget
in an amount not to exceed $127,763.35 to increase the Utilities, Other Charges/Obligations account and
authorize payment in the amount of $127,763.35, as well as approving the implementation of the Consent
Orders.
SUGGESTED MOTION:
“I move to approve Resolution No. 2024-3252 and authorize all actions, as proposed.”
Attachments: (1.)  Consent Order OGC File No. 24-1290.

(2.) Amended Consent Order OGC File No. 22-0456.

(3.)  Check Request.
(4.)  Resolution No. 2024-3252 — Budget Amendment.



FLORIDA DEPARTMENT OF et
Environmental Protection Jeanetts Nufiez

Lt. Governor
Central District Office
hawn Hamil
3319 Maguire BIvd., Suite 232 Shawn S:::at?;

Orlando, Florida 32803

June 4, 2024

Art Woodruff, Mayor

City of Sanford

300 N. Park Avenue
Sanford, Florida 32771-1244
art.woodruffi@sanfordfl.cov

Re:  Sanford North WRF
DW Facility ID #FL0020141
Sanford South WRF
DW Facility ID #FLA 181714

OGC Case No: 24-1290
Seminole County

Dear Mr. Woodruff:

Enclosed is a Consent Order ("Order") prepared by the Department for resolution of the
referenced enforcement case. Please review this document and by July 1, 2024, return a signed
copy to the Department. Once fully executed, a copy of the final document will be forwarded to
you.

Should you have any questions or comments, please contact Nathan Hess at 407-897-4140 or via
e-mail at Nathan.Hess@FloridaDEP.gov.

Sincerely,

Loty

Aaron Watkins, Director
Central District

Enclosures:  Long Form Consent Order, Exhibits 1 and 2

cc:  Norton Bonaparte, City of Sanford, Norton.Bonaparte@Sanfordfl.gov
Brynt Johnson, City of Sanford, brynt.johnson@sanfordfl.gov
FDEP: David Smicherko, Jenny E. Farrell

Moridadep.gov



BEFORE THE STATE OF FLORIDA
DEPARTMENT OF ENVIRONMENTAL PROTECTION

STATE OF FLORIDA DEPARTMENT ) IN THE OFFICE OF THE
OF ENVIRONMENTAL PROTECTION ) CENTRAL DISTRICT

)
V. ) OGC FILE NO. 24-1290

)
CITY OF SANFORD )

)

CONSENT ORDER

This Consent Order (Order) is entered into between the State of Florida Department of
Environmental Protection (Department) and City of Sanford (Respondent) to reach settlement
of certain matters at issue between the Department and Respondent.

The Department finds and Respondent admits the following;:

: The Department is the administrative agency of the State of Florida having the
power and duty to protect Florida’s air and water resources and to administer and enforce the
provisions of Chapter 403, Florida Statutes (F.S.), and the rules promulgated and authorized in
Title 62, Florida Administrative Code (F.A.C.). The Department has jurisdiction over the
matters addressed in this Order.

2 Respondent is a person within the meaning of Section 403.031(5), F.S.

3. Respondent is the owner and is responsible for the operation of the Sanford
North Water Reclamation Facility and associated collection/ transmission system (North
Facility), a 7.3 million gallon per day (MGD) annual average daily flow (AADF) domestic
wastewater treatment plant, utilizing the Integrated Fixed-Film Activated Sludge Process
(IFAS) Biological Nutrient Removal (BNR) process and consisting of influent screening, grit
removal, a 4-stage BNR system, secondary clarification, chemical feed, tertiary filtration, and
two Actiflo treatment trains with a total design capacity of 8.0 MGD AADF, high level
disinfection, followed by dechlorination prior to surface water discharge, with third-party, off
site treatment and disposal of biosolids, and a 1.0 MGD AADF surface water discharge to the
St. Johns River or discharge to a 13.368 MGD AADF slow-rate public access reuse distribution



DEP vs. City of Sanford
Consent Order, OGC No. 24-1290
Page 2

system shared by the Sanford South WRF. The North Facility is operated under Wastewater
Permit No. FL0020141 (Permit), which was issued on October 6, 2020 and will expire on
October 5, 2025. The Facility is located at 1201 West Seminole Boulevard, Sanford, in Seminole
County, Florida (Property). Respondent owns the Property on which the North Facility is
located.

4. Respondent is the owner and is responsible for the operation of the Sanford
South Water Resource Center and associated collection/ transmission system (South Facility), a
3.0 million gallons per day (MGD) annual average daily flow (AADF) domestic wastewater
treatment plant, utilizing the Integrated Fixed-Film Activated Sludge Process (IFAS) consisting
of influent screening, grit removal, advanced secondary treatment using the Continuous
Sequencing Batch Reactor-Oxidation Ditch Modification (Kruger BIODENITRO Process)
utilizing simultaneous nitrification/ denitrification, secondary clarification, chemical feed,
tertiary filtration (disc filtration), high level disinfections, aerobic digestion and belt press
dewatering of biosolids. The South Facility is operated under Wastewater Permit No.
FLA181714 (Permit) which was issued on July 2, 2019, and will expire December 8, 2024. The
South Facility is located at 3540 Cameron Ave, Sanford, in Seminole County, Florida
(Property). Respondent owns the Property on which the South Facility is located.

5. The Department finds that the following violation(s) occurred:

a) On September 15, 2022, the North Facility had an unauthorized discharge
of approximately 1,000 gallons of untreated wastewater, in violation of Chapter 403.161(1)(a)
and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number 2022-7175.

b) On September 15, 2022, the North Facility had an unauthorized discharge
of approximately 1,000 gallons of untreated wastewater, in violation of Chapter 403.161(1)(a)
and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number 2022-7176.

c) On September 15, 2022, the North Facility had an unauthorized discharge
of approximately 5,000 gallons of untreated wastewater, in violation of Chapter 403.161(1)(a)
and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number 2022-7177.

DW/CO January 2022



DEP vs. City of Sanford
Consent Order, OGC No. 24-1290
Page 3

d) On September 15, 2022, the North Facility had an unauthorized discharge
of approximately 1,000,000 gallons of partially treated effluent, in violation of Chapter
403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number
2022-7191.

e) On September 29, 2022, the South Facility had an unauthorized discharge
of approximately 200,000 gallons of untreated wastewater, in violation of Chapter 403.161(1)(a)
and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number 2022-7735.

f) On September 29, 2022, the North Facility had an unauthorized discharge
of approximately 9,000,000 gallons of partially treated effluent, in violation of Chapter
403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number
2022-7725.

g) On September 29, 2022, the North Facility had an unauthorized discharge
of approximately 80,000 gallons of untreated wastewater, in violation of Chapter 403.161(1)(a)
and (b), E.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number 2022-7983.

h) On September 29, 2022, the North Facility had an unauthorized discharge
of approximately 10,200 gallons of untreated wastewater, in violation of Chapter 403.161(1)(a)
and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number 2022-7984.

i) On October 31, 2022, the North Facility had an unauthorized discharge of
approximately 10,000 gallons of untreated wastewater, in violation of Chapter 403.161(1)(a)
and (b), E.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number 2022-9031.

j) On November 1, 2022, the North Facility had an unauthorized discharge
of approximately 5,000 gallons of untreated wastewater, in violation of Chapter 403.161(1)(a)
and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number 2022-9038.

k) On November 9, 2022, the North Facility had an unauthorized discharge
of approximately 23,000,000 gallons of partially treated effluent, in violation of Chapter
403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number
2022-9267.

DW/CO January 2022



DEP vs. City of Sanford
Consent Order, OGC No. 24-1290
Page 4

I) On November 10, 2022, the North Facility had an unauthorized discharge
of approximately 10,000 gallons of untreated wastewater, in violation of Chapter 403.161(1)(a)
and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number 2022-9309

m) On November 20, 2022, the North Facility had an unauthorized discharge
of approximately 200,000 gallons of partially treated effluent, in violation of Chapter
403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number
2022-9596.

n) On December 27, 2022, the North Facility had an unauthorized discharge
of approximately 2,000,000 gallons of partially treated effluent, in violation of Chapter
403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number
2022-10623.

0) On March 15, 2023, the North Facility had several sanitary sewer
overflows resulting from maintenance on the vacuum, sewer system totaling approximately
495 gallons, in violation of Chapter 403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C.

P) On March 16, 2023, the North Facility had several sanitary sewer
overflows resulting from maintenance on the vacuum sewer system totaling approximately
180 gallons, in violation of Chapter 403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C.

q) On March 20, 2023, the North Facility had a sanitary sewer overflow
resulting from maintenance on the vacuum sewer system of approximately 10 gallons, in
violation of Chapter 403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C.

1) On March 21, 2023, the North Facility had several sanitary sewer
overflows resulting from maintenance on the vacuum sewer system totaling approximately
895 gallons, in violation of Chapter 403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C.

s) On March 22, 2023, the North Facility had several sanitary sewer
overflows resulting from maintenance on the vacuum sewer system totaling approximately

110 gallons, in violation of Chapter 403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C.

DW/CO January 2022



DEP vs. City of Sanford
Consent Order, OGC No. 24-1290
Page 5

t) On March 23, 2023, the North Facility had a sanitary sewer overflow
resulting from maintenance on the vacuum sewer system of approximately 45 gallons, in
violation of Chapter 403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C.

u) On March 24, 2023, the North Facility had a sanitary sewer overflow
resulting from maintenance on the vacuum sewer system of approximately 60 gallons, in
violation of Chapter 403.161(1)(a) and (b), E.S. and Rule 62-604.130(1), F.A.C.

V) On April 4, 2023, the North Facility had an unauthorized discharge of
approximately 10 gallons, in violation of Chapter 403.161(1)(a) and (b), F.S. and Rule 62-
604.130(1), F.A.C.

w)  On April 5, 2023, the North Facility had an unauthorized discharge of
approximately 15 gallons, in violation of Chapter 403.161(1)(a) and (b), F.S. and Rule 62-
604.130(1), F.A.C.

y) On April 6, 2023, the North Facility had an unauthorized discharge of
approximately 15 gallons, in violation of Chapter 403.161(1)(a) and (b), E.S. and Rule 62-
604.130(1), F.A.C.

z) On April 7, 2023, the North Facility had an unauthorized discharge of
approximately 40 gallons, in violation of Chapter 403.161(1)(a) and (b), F.S. and Rule 62-
604.130(1), F.A.C.

aa) On May 18, 2023, the North Facility had an unauthorized discharge of
approximately 3,000 gallons of untreated wastewater in violation of Chapter 403.161(1)(a) and
(b), E.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number 2023-4108.

bb)  On June 23, 2023, the North Facility had an unauthorized discharge of
approximately 38,000,000 gallons of partially treated effluent, in violation of Chapter
403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number
2023-5102.

cc)  On September 27, 2023, the North Facility had an unauthorized discharge
of approximately 6,000,000 gallons of partially treated effluent, in violation of Chapter

DW/CO January 2022



DEP vs. City of Sanford
Consent Order, OGC No. 24-1290
Page 6

403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number